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The aim of our study was to investigate of first aid in anaphylactic shock 

(ASH), which is an immediate type allergic reaction, accompanied by life-threatening 

clinical manifestations (dramatic decrease in blood pressure, disorders of the central 

and peripheral nervous systems, respiratory failure, etc.). When parenteral 

preparations were given al ASH develops immediately after oral - 30-60 minutes. 

Most actual causes of anaphylaxis are drug, insect and food allergy. 

There are main symptoms typically begin within 15 min of exposure and 

involve the skin, upper or lower airways, cardiovascular system, or gastrointestinal 

tract. Symptoms range from mild to severe and include flushing, pruritus, urticaria, 

sneezing, rhinorrhea, nausea, abdominal cramps, diarrhea, a sense of choking or 

dyspnea, palpitations, and dizziness. 

First aid should begin with the immediate cessation of allergen to the body. 

Patient should be put on a flat surface (head should be placed below the level of the 

feet), turn his head to the side, push the lower jaw, and remove removable dentures. 

Call an ambulance for tel.103 or 112. The primary and most important measure is the 

introduction of patient pharmacotherapy adrenaline (epinephrine) to control 

symptoms ASH and high blood pressure. The drug is administered in diluted 1: 1000 

(1 mg / ml) at a dose of 0.2-0.5 ml for adults and 0.01 mg per kg of body weight for 

children, but no more than 0.3 mg dose. Epinephrine injected intramuscularly in the 

lateral thigh or subcutaneously every 5 minutes. Patients who have stridor and 

wheezing unresponsive to epinephrine should be given O2. Hypotension often 

resolves after epinephrine is given. Persistent hypotension can usually be treated with 

1 to 2 L (20 to 40 mL/kg in children) of isotonic IV fluids (eg, 0.9% saline). 

Hypotension refractory to fluids and epinephrine may require vasopressors (eg, 

dopamine 5 mcg/kg/min). 

After that, the patient should be taken to hospital, where he be getting 

specialized care.   
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